ATV TR




2 ]
Im o |1.111.1|1-L1.1-l.11 )
oc =
5 3 =
OO § i
g |53 0
o [
v NN p e
O s
=50 3
BEE =
O = i
OWD_: o0 e
49! (%] P oo
0o
SOS 2
ey [ 5
aw
(@)]
G £
+— 0 =
2 = &
00 00 0O
SO
< <t <t

o e , .
()] NN
= T A Y
0O 4 ‘Af
Q = _
ﬁura.u.“ W
hem (@]
Shs W
£ 50 5 CO
4 a G.E
B 0 O o506
¥ — 0 _./ﬂWS
hog SRS Hodo
1 1 1 —_—-—
NN NN




Pos Code Description NOTE
1 ATV-TR300-001




8-M10*55 bolt 4-M8*20 bolt
8-M10 nut A-M8E nut

2-@16*80 pin roll %2 rE:Sfbol’r
2-M10*90 bolt  2-"R" pin
2-M10 nut
2-@ 10washer
2-@10 spring washer
2-D 16 bolt sleeve

0*55 bolt

-M1
-M10 nut

8-M12 wheel hub nut




Pos Code Description NOTE
1 ATV-TR600-001






